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PN Qty Description

100-539 1 Top Weight Plate

100-879 1 Bearing Housing

100-880 1 Bearing Housing

100-904 1 Cable Clip Assembly

100-918 1 Main Frame (Weight Stack Side)

100-919 1 Main Frame (User Side)

100-920 1 Arm - Left

100-921 1 Arm - Right

100-922 1 Knee Hold Down

100-923 1 H-Brace

100-924 1 13" Round Cam Assembly

100-925 1 2235 Cam Shaft

101-052 1 Adjustable Foot Mount

101-053 1 Mini Weight Stack Center Stick

101-079 1 15 Hole Center Stick

101-083 1 Left Banana

101-088 1 Left Handle

101-092 1 Seat Box Sub Assembly

101-096 1 Seat Box Sub Assembly

101-100 1 Long Seat (Left)

101-101 1 Long Seat Box (Left)

101-121 1 Arm Swivel Sub Assembly

101-122 2 Handle Assembly

101-148 1 Left Banana Assembly

200-278 1 1" CRR - 4 1/2" Long

200-307 1 1" CRR - 7 1/4" Long

200-388 2 1" CRR - 5" Long

200-389 2 5/8" Guide Rod - 47" Long

200-394 2 3/8" Guide Rod - 36 3/8" Long

200-403 1 1" CRR - 5 1/2" Long

2235-04 1 Weight Stack Assembly

2235-05 1 Mini Weight Stack Assembly

2235-09 2 2235 Linkage

300-410 14 1" X 4" Flat Stock - 18 1/2" Long (Weight Plate)

300-413 3 2" X 4" Flat Stock - 2 9/16" Long (Small Weight Plate)

339-011 1 1 1/4" X 1 1/2" Angle Iron - 13 1/2" Long

339-015 1 1/4" Plasma - Chromed

339-714 4 1/2" X 1 1/2" Flat Stock - 2 1/4" Long

500-231 1 7ga Plasma

500-963 1 1/4" Plasma

501-112 1 3/8" Plasma

501-125 1 1/8" Plasma

700-534 1 Master Link

807-001 1 1" X 2 1/4" Flat Stock - 4" Long

810-604 1 3/8" X 1" Bolt

810-953 1 3/8" Shoulder Bolt - 1" Long

810-954 2 1/2" X 1 1/4" Shoulder Bolt

817-306 4 3/8" - 16 Jam Nut

817-406 1 3/8" Nut

818-008 4 1/2" Flat Washer

818-351 2 7/16" ID X 1 9/16" OD Washer

818-899 1 3/8" Eye Bolt - 2 1/2"

833-129 2 4" Foot (Long)

2235 - Biangular Lat Pulldown
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833-129 2 4" Foot (Long)

836-216 2 Roller End Cap w/ 5/16" Hole

836-254 1 Left Pulley Cover

836-255 1 Universal Placard Cover

836-262 1 Left Tall Weight Stack Guard

838-211 2 Round Weight Stack Bumper

838-223 1 Half-Round Rubber Bumper

842-404 1 1/4" X 1/4" X 1 1/2" Key

849-001 2 7/8" OD X 5/8" ID X 3/4" Bushing

849-002 28 7/8" OD X .640" ID X 3/4" Bushing

850-044 2 2" Round End Cap

850-045 1 3" Round End Cap

850-056 2 3" Foot

851-014 1 1" Linear Shaft - 14 1/2" Long

851-203 2 1" Linear Shaft Bearing

851-416 4 Flange Bearing - 1"

851-518 2 1 1/4" Brass Bushing

851-552 2 3/8" Flange Bushing - 3/8"

851-555 1 3/8" ID X 1/2" OD X 1/2" L Flange Bushing

852-007 1 Selector Pin w/ 6 1/2" Cord

852-008 1 Selector Pin w/ 4" Cord

852-207 1 Gold Pull Knob

852-607 4 3/8" Shaft Collar

852-610 2 5/8" Set Collar

852-717 1 1" Split Collar

852-718 1 1 1/8" Split Collar

852-807 2 Spring

852-826 1 Shock

853-300 1 4" Cable Pulley - 1/2" Narrow Hole - 1" Bushing

853-303 1 4" Cable Pulley - 3/8" Narrow Hole - 1" Bushing

853-314 2 Roller w/ Bearing

855-023 1 Swivel For Handles

855-302 2 Spring Pin w/ 5/32" Hole

858-005 2 5/8" Rubber Grommet

858-251 2 1/2" Rubber Bumper
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